



## Network Notification

---

**Date:** May 30, 2012

**Number:** OH-P-2012-16

**To:** Ohio Providers

**From:** CareSource

**Subject:** CareSource Facility Surgical Edit Policy

**Effective:** June 1, 2012

---

Effective June 1, 2012, CareSource will comply with the policy below in accordance with [OAC Rule 5101:3-2-21](#) Policies for Outpatient Hospital Services, (F) Outpatient Surgical Service Claims, (b:ii) Surgical Claim Edits.

### **Policy**

Surgical CPT codes that include the administration of anesthesia in the description of that CPT code will only be reimbursed when the anesthesia CPT code is in the range of 00100-01999 and is also coded on the claim. The surgical CPT codes that must be used in conjunction with an anesthesia code are identified in the Ohio Department of Job and Family Services Outpatient Facility Appendix C.

Certain surgical CPT codes will only be reimbursed when they appear on a claim that contains no other CPT codes in the surgery range (see Appendix C). Certain surgical CPT codes will only be reimbursed if a prior authorization number is obtained from the department in accordance with rule 5101:3-2-03 of the Administrative Code.

### **List of Surgical Codes (00100-01999):**

Based on Appendix C, the only surgery codes that will be reimbursed when billed in conjunction with an appropriate anesthesia code (00100-01999) include:

15850 \* 15851 \* 15852 \* 20693 \* 20694 \* 21073 \* 22505 \* 23655 \* 23700 \*  
24605 \* 26675 \* 26705 \* 26775 \* 27095 \* 27252 \* 27257 \* 27266 \* 27275 \*  
27552 \* 27562 \* 27570 \* 27605 \* 27606 \* 27831 \* 27842 \* 27860 \* 28545 \*  
28575 \* 28605 \* 28635 \* 28660 \* 28890 \* 30310 \* 45900 \* 45905 \* 45910 \*  
45910 \* 45915 \* 45990 \* 46045 \* 52260 \* 52265 \* 53605 \* 53665 \* 57400 \*  
57410 \* 62350 \* 62351 \* 62355 \* 62360 \* 62361 \* 62362 \* 62365 \* 62367 \*  
62368 \* 67808 \* 69205 \* 69421 \* 69424 \* 69436

**List of Surgical Codes (10000-69999):**

Based on Appendix C, the following surgery codes will be reimbursed if there is no other surgical (10000-69999) CPT code on the claim:

57400 \* 57410 \* 62350 \* 62351 \* 62355 \* 62360 \* 62361 \* 62362 \* 62365 \*  
62367 \* 62368 \* 64400 \* 64402 \* 64405 \* 64408 \* 64410 \* 64412 \* 64413 \*  
64415 \* 64417 \* 64418 \* 64420 \* 64421 \* 64425 \* 64430 \* 64445 \* 64450 \*  
64505 \* 64508 \* 64510 \* 64520

**List of Surgical Codes Incident to Another Surgery:**

Based on Appendix C, surgery codes that will not be reimbursed because they are considered incident to another surgery include:

20665 \* 29700 \* 29705 \* 29710 \* 29715 \* 38900 \* 58301 \* 61781 \* 61782 \*  
61783

For questions, please contact your CareSource Provider Relations Representative.